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This report only testifies to the sample/s provided for testing or analysis remaining in the Laboratory’s custody, according to the methods and conditions herein contained, limiting professional and legal responsibility of the Laboratory 
to these facts.  Unless otherwise specified, the testing sample/s has or have been chosen by the customer. The testing sample/s will be stored in LEITAT for six months from the date of issuance of this summary, unless otherwise 
mentioned by legal specifications, rules or other regulations herein contained specifying longer term. Any claim on a report must be made during the term of storage of the sample/s provided, exempting the Laboratory from any 
responsibility if not proceeding this way. The content of this report can not be neither partially or totally reproduced nor used for advertising purposes without expressed authorization by the Laboratory. This Laboratory is not 
responsible in any case for the interpretation or misuse that may be done of this report. The uncertainties arising from the test results are available to customers, if required. The testing sheets not identified with the ENAC mark are not 
included within the scope of accreditation. 
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PRESENTED SAMPLE 

Sample description: 

A sample of camouflage nettine, with the following technical characteristics: 
 

Reference or trade name of the product:  PRO CRAZY CAMO 

Use or final disposal:  Decoration and Hunting 

Composition:  100% Nylon PU coated 

Weight for unit of surface:  210 g/m
2
 

Colour: 

Urban (Light grey / Dark grey) 
Snow (White / Light grey) 
Green /Brown 

 

 
Presentation date: 21/02/18 

REQUESTED TESTS 
 

Technical report No IN-00362/2018-E emitted by LEITAT on date of the  March 05
th

, 2.018 
   

- ELECTRICAL BURNER TEST USED FOR FLEXIBLE MATERIALS 5MM THICK 
OR LESS. 

            Standard UNE 23723:90 
 

- REACTION TO FIRE TEST OF BUILDING MATERIALS. SPEED OF THE 
SPREAD OF FLAME TEST USED FOR THE MATERIALS WHICH ARE NOT 
INTENDED TO BE PLACED ON A RIGID SUBSTRATE. Complementary test. 

            Standard UNE 23724:90 
 

- DRIPPING TEST WITH ELECTRICAL RADIATOR USED FOR MELTING 
MATERIALS. Complementary test 

            Standard UNE 23725:90 

Performance dates:  from 21/02/18 to 05/03/18 
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Technical Responsible 

Gemma Ferrer 

Terrassa, March 5
th
, 2018 
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CLASSIFICATION 
 
- CLASSIFICATION OF THE MATERIALS USED IN THE CONSTRUCTION.        
Standard UNE 23727:90 
 
According to the results obtained in the report IN-00362/2018-E:  
 

 
Criteria 

 
Result 

Test for fuses 
materials 

 

Not 
inflammation 

of the 
wadding 

Not 
inflammation 

of the 
wadding 

Inflammation 

of the 
wadding 

Inflammation 
of the 

wadding 

Not 
inflammation 

of the 
wadding 

Electrical 
Burner test 

There is 
not 

falling 
drops 

Drops not 
swollen up 

Drops 
swollen up 

Drops not 
swollen up 

Drops 
swollen up 

There is not 
falling drops 

Inflammation ≤ 
5s 

M1 M1 M2 M4 M4 0.0 

Destroyed 
length 

 < 350 mm 
M2 M2 M3 M4 M4 170 

Destroyed 
average length  

< 600 mm 
destroyed width 

 < 90 mm 
comprised 

among 450 
y/and 600 mm) 

M3 M3 M4 M4 M4 Not apply 

Test of the 
flame spread 

Materials that they do not enter in the previous 
classes and with speed of propagation < 2mm/s 

M4 0.0 

 
 

 
ACCORDING TO THE STANDARD OF CLASSIFICATION: 

 

M 1 
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